
Wastewater System 
Facility Plan
Technical Draft

City of Troy December 
2023

519 S Main St
Troy, ID 83871

A Part of Merrick & Company



 

 

 

1410 N Hilton Street 
Boise, ID 83706 • (208) 373-0502 

Brad Little, Governor 
Jess Byrne, Director 

  

December 27, 2023 

 

By email: dhowecityoftroy@gmail.com 

 
Dale Howe 
519 S. Main Street 
Troy, Idaho, 83871 
 

Subject: Technical Draft Approval – City of Troy Wastewater System Facility Plan; 
DEQ Grant # WWG-392-2018-2 

Dear Dale Howe: 
 
The Idaho Department of Environmental Quality (DEQ) received a technical draft facility plan entitled 
City of Troy Wastewater System Facility Plan (Technical Draft) submitted to DEQ on December 27, 2023.  
[...]
strength is that collected samples do not accurately represent influent characteristics. Based on 
conversations with City staff, it is possible solids may be settling out and accumulating upstream 
of the comminutor at the inlet to the treatment basins. If these solids are being disturbed and 
captured during influent sample collection, the results could be erroneous. Potentially 
compounding inflated concentrations associated with the sampling location is the nature of 
required sampling – that is, three discrete samples collected over an 8-hour period and only one 
sample required per month. The small sample size associated with such limited sampling and 
testing is likely unreliable for predictions. 

Given the uncertainty of the wastewater data, projections in this Wastewater Facility Plan (WWFP) 
rely on typical per capita values for residential/municipal raw wastewater: 0.17-0.22 lb 
BOD5/capita-d and 0.20-0.25 lb TSS/capita-d, as recommended in 10-States Standards. Influent 
total kjeldahl nitrogen (TKN) and total phosphorus (TP) were estimated similarly. As shown in 
Table 2-4, the 2003 WWFP data well aligns with 10-States Standards guidance.  

 
Figure 2-3: 2013 – 2019 DMR Influent BOD5 Data 

0

500

1000

1500

2000

2500

Jun Sep Dec Mar Jun Sep Dec Mar Jun Sep Dec Mar Jun Sep Dec Mar Jun Sep Dec Mar Jun Sep Dec Mar Jun

2013 2014 2015 2016 2017 2018 2019

B
O

D
5 

(m
g/

L)

Date



Wastewater Facility Plan | City of Troy  Page 12 
Mountain Waterworks 2023 

 
Figure 2-4: 2013 – 2019 DMR Influent TSS Data 

2.6 Wastewater Collection and Treatment Process Overview 

2.6.1 Collection and Treatment System Classification 

The WRRF is currently classified as a Class 1 Treatment System by IDEQ and the collection 
system is classified as a Class 1 Collection System. The responsible charge operator is Dale 
Howe, who is certified as a Class 1 wastewater treatment operator (License No. WWT1-25102). 
TJ (Timothy) Yockey (License No. WWC1-25101) is the backup operator for the City. 

2.6.2 Wastewater Collection System 

The original collection system was installed in 1935 to convey City wastewater to a community 
septic tank. Various expansions and upgrades to the collection system have increased the length 
to approximately 34,150 feet of pipe ranging from 4-inch to 14-inch diameter. Figure 2-5 presents 
the existing collection system pipe size and Figure 2-6 shows the existing collection system pipe 
type. Newer portions of the system are constructed of PVC pipe, while older segments consist of 
concrete and AC pipe. DI pipe makes up some of the lower reaches of the system and is installed 
beneath the old railroad right-of-way. Pipe lengths, diameters, and materials are summarized in 
Table 2-5. The City owns a Hydro Jet Cleaner and CCTV push camera but does not have a routine 
flushing or jetting program in place.  
  

0

1000

2000

3000

4000

5000

6000

7000

8000

9000

Ju
n

Au
g

O
ct

D
ec Fe
b

Ap
r

Ju
n

Au
g

O
ct

D
ec Fe
b

Ap
r

Ju
n

Au
g

O
ct

D
ec Fe
b

Ap
r

Ju
n

Au
g

O
ct

D
ec Fe
b

Ap
r

Ju
n

Au
g

O
ct

D
ec Fe
b

Ap
r

Ju
n

Au
g

O
ct

D
ec Fe
b

Ap
r

Ju
n

Au
g

2013 2014 2015 2016 2017 2018 2019

In
fli

en
t T

SS
 (m

g/
L)

Date



Wastewater Facility Plan | City of Troy  Page 13 
Mountain Waterworks 2023 

Table 2-5: Summary of Pipes in Collection System 

Overall elevation change across the collection system is approximately 1,000 feet. There are no 
lift stations, as all wastewater is conveyed by gravity flow. Wastewater generally flows southeast 
towards the intersection of State Highway 8 and 99 and then under the railroad right-of-way to 
the WRRF. 
  

Pipe Diameter (inches) Pipe Length (feet) 

14 306 
12 2,080 

10 2,749 
8 24,586 
6 2,507 
4 667 

Unknown 1,258 

Pipe Material Type Pipe Length (feet) 

Concrete 14,999 
Polyvinyl Chloride (PVC) 15,139 
Asbestos Concrete (AC) 1,753 

Ductile Iron (DI) 1,813 
Unknown 449 

Total Length of Collection System: 34,153 ft 



NORTH
Pa

th
: Q

:\W
at

er
\P

ro
je

ct
s\

S-
Z\

Tr
oy

_1
70

\!!
C

AD
D

\0
02

0_
St

ud
y 

an
d 

R
ep

or
t\C

\S
D

\1
70

00
20

 X
 C

ol
le

ct
io

n 
Sy

s 
Pi

pe
 S

z_
Fi

g 
2-

6.
dw

g 
   

 F
ile

 N
am

e:
 1

70
00

20
 X

 C
ol

le
ct

io
n 

Sy
s 

Pi
pe

 S
z_

Fi
g 

2-
6.

dw
g 

   
 P

lo
t D

at
e:

 1
2/

14
/2

02
3 

1:
00

 P
M

   
ke

n.
ki

ng
  

Pa
th

: Q
:\W

at
er

\P
ro

je
ct

s\
S-

Z\
Tr

oy
_1

70
\!!

C
AD

D
\0

02
0_

St
ud

y 
an

d 
R

ep
or

t\C
\S

D
\1

70
00

20
 X

 C
ol

le
ct

io
n 

Sy
s 

Pi
pe

 S
z_

Fi
g 

2-
6.

dw
g 

   
 F

ile
 N

am
e:

 1
70

00
20

 X
 C

ol
le

ct
io

n 
Sy

s 
Pi

pe
 S

z_
Fi

g 
2-

6.
dw

g 
   

 P
lo

t D
at

e:
 1

2/
14

/2
02

3 
1:

00
 P

M
   

ke
n.

ki
ng

  

FIGURE NO.

DATE

PROJECT

9/18/2019

170.0020.01

WASTEWATER FACILITY PLAN
TROY, IDAHO

ENGINEERING AND ENVIRONMENTAL SOLUTIONS
111 MAIN ST. SUITE 175
LEWISTON, IDAHO 83501

208.780.3990

IDAHO OFFICES
BOISE · LEWISTON · COEUR D'ALENE

0  400 800 1200

SCALE: 1" = 800'

EXISTING COLLECTION SYSTEM PIPE SIZE
FIGURE 2-5

WRRF

LEGEND:
TROY CITY BOUNDARY

SEWER LINE:

UNKNOWN

4"

6"

8"

10"

12"

14"

HW
Y 8

STATE HW
Y 99

STATE HWY 8 - T
O MOSCOW

504 Main Street, Suite 310
Lewiston, ID 83501

(208) 780-3990



NORTH

P
a
t
h
:
 
B

:
\
P

r
o
j
e
c
t
s
\
S

-
Z

\
T

r
o
y
_
1
7
0
\
0
0
2
0
_
S

t
u
d
y
 
a
n
d
 
R

e
p
o
r
t
\
C

\
S

D
\
1
7
0
0
0
2
0
 
S

w
r
 
L
i
n
e
 
M

t
r
l
_
F

i
g
 
2
-
7
.
d
w

g
 
 
 
 
 
F

i
l
e
 
N

a
m

e
:
 
1
7
0
0
0
2
0
 
S

w
r
 
L
i
n
e
 
M

t
r
l
_
F

i
g
 
2
-
7
.
d
w

g
 
 
 
 
 
P

l
o
t
 
D

a
t
e
:
 
1
0
/
8
/
2
0
1
9
 
1
1
:
4
9
 
A

M
 
 
 
S

B
e
n
n
e
t
t
 
 

P
a
t
h
:
 
B

:
\
P

r
o
j
e
c
t
s
\
S

-
Z

\
T

r
o
y
_
1
7
0
\
0
0
2
0
_
S

t
u
d
y
 
a
n
d
 
R

e
p
o
r
t
\
C

\
S

D
\
1
7
0
0
0
2
0
 
S

w
r
 
L
i
n
e
 
M

t
r
l
_
F

i
g
 
2
-
7
.
d
w

g
 
 
 
 
 
F

i
l
e
 
N

a
m

e
:
 
1
7
0
0
0
2
0
 
S

w
r
 
L
i
n
e
 
M

t
r
l
_
F

i
g
 
2
-
7
.
d
w

g
 
 
 
 
 
P

l
o
t
 
D

a
t
e
:
 
1
0
/
8
/
2
0
1
9
 
1
1
:
4
9
 
A

M
 
 
 
S

B
e
n
n
e
t
t
 
 

FIGURE NO.

DATE

PROJECT

9/18/2019

170.0020.01

ENGINEERING AND ENVIRONMENTAL SOLUTIONS

111 MAIN ST. SUITE 175

LEWISTON, IDAHO 83501

208.780.3990

IDAHO OFFICES

BOISE · LEWISTON · COEUR D'ALENE

0 400 800 1200

SCALE: 1" = 800'

WASTEWATER FACILITY PLAN

TROY, IDAHO

SEWER LINE MATERIAL - COLLECTION SYSTEM

WRRF

LEGEND:

TROY CITY BOUNDARY

SEWER LINE:

UNKNOWN

ASBESTOS CEMENT

CONCRETE

DUCTILE IRON

PVC

H

W

Y

 

8

S

T

A

T

E

 

H

W

Y

 

9

9

S

T

A

T

E

 

H

W

Y

 

8

 

-

 

T

O

 

M

O

S

C

O

W

             2-6

504 Main Street, Suite 310
Lewiston, ID 83501

(208) 780-3990



Wastewater Facility Plan | City of Troy  Page 16 
Mountain Waterworks 2023 

Mountain Waterworks and the Idaho Rural Water Association conducted a collection system 
manhole survey and condition assessment during September – October 2017 and developed a set 
of geographic information system (GIS) maps. These maps have a consistent naming convention 
for the manholes and pipes. Only 133 manholes were found, although it is believed there are at least 
151 manholes in the system based on the sewer map developed in 2001. It is likely the manholes 
that could not be located have been paved over during road maintenance activities. Common 
defects noted during the manhole survey were root intrusion, debris, leaks, and rotted steps. 
Additionally, two sewer pipes with unknown origins lead into manholes 21E and 21C.The complete 
list of identified manholes and corresponding survey notes developed during the condition 
assessment is provided in Appendix C. The GIS mapping is contained in Appendix D. 

2.6.3 Wastewater Treatment System 

2.6.3.1 Process Overview 

The original community septic tank installed in 1935 was replaced by an 80,000 gpd capacity 
mechanical activated sludge Smith & Loveless Oxigest Package Plant in 1966. The Oxigest plant 
was replaced by the current hybrid quasi-lagoon treatment facility in 1991. Appendix E contains 
the original construction plans for the current facility.  

The treatment system utilizes three partially aerated lagoons followed by sedimentation and 
chlorine disinfection, as shown in Figure 2-7. Pretreatment is provided using a comminutor; the 
facility does not have screening or primary treatment facilities. Disinfection is provided using 
12.5% sodium hypochlorite solution and a serpentine chlorine contact basin. The disinfected 
effluent is dechlorinated using calcium thiosulfate prior to discharge. A submersible pump station 
containing two submersible pumps is used to return mixed liquor from the sedimentation basin 
to the head of the plant. The pumps also have the capability to remove some solids from the 
treatment process; however, this process is not routinely employed. Solids typically settle out in 
all three of the lagoon cells and must be periodically removed to restore treatment capacity. A 
solids removal and land application project was completed in 2020 that saw removal and 
subsurface injection on farm ground of 155 dry tons of solids removed from lagoon Cells 1 and 
2.  Photos 2-1 and 2-2 show Cell 1 solids content before and after the project, respectively. 
  



P
a
t
h
:
 
B

:
\
P

r
o
j
e
c
t
s
\
S

-
Z

\
T

r
o
y
_
1
7
0
\
0
0
2
0
_
S

t
u
d
y
 
a
n
d
 
R

e
p
o
r
t
\
C

\
S

D
\
1
7
0
0
0
2
0
 
E

T
F

_
F

i
g
 
2
-
8
.
d
w

g
 
 
 
 
 
F

i
l
e
 
N

a
m

e
:
 
1
7
0
0
0
2
0
 
E

T
F

_
F

i
g
 
2
-
8
.
d
w

g
 
 
 
 
 
P

l
o
t
 
D

a
t
e
:
 
1
0
/
8
/
2
0
1
9
 
1
1
:
4
1
 
A

M
 
 
 
S

B
e
n
n
e
t
t
 
 

P
a
t
h
:
 
B

:
\
P

r
o
j
e
c
t
s
\
S

-
Z

\
T

r
o
y
_
1
7
0
\
0
0
2
0
_
S

t
u
d
y
 
a
n
d
 
R

e
p
o
r
t
\
C

\
S

D
\
1
7
0
0
0
2
0
 
E

T
F

_
F

i
g
 
2
-
8
.
d
w

g
 
 
 
 
 
F

i
l
e
 
N

a
m

e
:
 
1
7
0
0
0
2
0
 
E

T
F

_
F

i
g
 
2
-
8
.
d
w

g
 
 
 
 
 
P

l
o
t
 
D

a
t
e
:
 
1
0
/
8
/
2
0
1
9
 
1
1
:
4
1
 
A

M
 
 
 
S

B
e
n
n
e
t
t
 
 

FIGURE NO.

DATE

PROJECT

9/18/2019

170.0020.01

ENGINEERING AND ENVIRONMENTAL SOLUTIONS

111 MAIN ST. SUITE 175

LEWISTON, IDAHO 83501

208.780.3990

IDAHO OFFICES

BOISE · LEWISTON · COEUR D'ALENE

NORTH

0 20 40 60

SCALE: 1" = 40'

EXISTING INLET

EXISTING CELL 2

EXISTING CELL 4 SEDIMENTATION

EXISTING SOLIDS

HOLDING TANK

EXISTING CHLORINATION SYSTEM

WASTEWATER FACILITY PLAN

TROY, IDAHO

EXISTING TREATMENT FACILITY

EXISTING CELL 3

EXISTING CHLORINE

CONTACT BASIN

EXISTING BLOWERS

EXISTING CELL 1

            2-7

504 Main Street, Suite 310
Lewiston, ID 83501

(208) 780-3990



Wastewater Facility Plan | City of Troy  Page 18 
Mountain Waterworks 2023 

 
Photo 2-1: Cell 1 Prior to Solids Removal 

Photo 2-2: Cell 1 After Solids Removal 



Wastewater Facility Plan | City of Troy  Page 19 
Mountain Waterworks 2023 

The only automated process monitoring equipment in place at the WRRF is the effluent flow 
meter. All other process monitoring (pH, temp, TSS, BOD5, etc.) is conducted using handheld 
probes or by manually collected grab samples for contract laboratory analysis. 

Despite being constructed of concrete and having a cell identified as a “Clarifier,” this facility is 
not an activated sludge type of treatment plant, but essentially an aerated lagoon treatment 
facility. None of the cells are completely mixed and lack of mixing energy in subsequent cells 
means solids settle before reaching the “Clarifier”. Therefore, only mixed liquor that has not 
settled out in any of the three lagoon-type cells is returned to the front of the plant. 

Process modifications since initial facility construction have been the addition of a waste solids 
holding tank in 2001 and chemical feed equipment for dechlorination in 2005. The City does not 
use the solids holding tank. Figure 2-8 shows the process flow diagram for the existing facility. 
Detailed descriptions of each portion of the treatment process are provided in the following 
sections. 
  



INFLUENT FROM

COLLECTION

SYSTEM

BAR

SCREEN

COMMUNITOR

14" DI

6" DI

CELL 1 CELL 2 CELL 3 CELL 4

SODIUM

HYPOCHLORITE

INJECTION

EFFLUENT TO

WEST FORK

LITTLE BEAR CREEK

OUTFALL

CHLORINE

CONTACT BASIN

2" CI DRY WELL DRAIN

6" DI

EFFLUENT WEIR

(H-FLUME) W/

BUBBLER FOR

FLOW MEASURING

CALCIUM

THIOSULFATE

INJECTION

DECANT

HEADER

TANK

DRAIN

SOLIDS

HOLDING TANK

PUMP STATION

LEGEND:

NORMAL LIQUID STREAM FLOW

ALTERNATE OR BYPASS FLOW

RAS/WAS

AIR PIPING

DRAIN LINES

STOP GATE

SLUICE GATE

MUD VALVE

TELESCOPING VALVE

GATE VALVE

CHECK VALVE

FLOW DIRECTION

AIR BLOWER

AIR DIFFUSER

BUTTERFLY VALVE

METERING PUMP

PUMP

8" DI

8" DI

8" DI

14" DI

TEN

TOTAL

EIGHT

TOTAL

SIX

TOTAL

20hp AIR

BLOWERS

5hp AIR

BLOWER

P
a
t
h
:
 
B

:
\
P

r
o
j
e
c
t
s
\
S

-
Z

\
T

r
o
y
_
1
7
0
\
0
0
2
0
_
S

t
u
d
y
 
a
n
d
 
R

e
p
o
r
t
\
C

\
S

D
\
1
7
0
0
0
2
0
 
P

F
D

_
F

i
g
 
2
-
1
0
.
d
w

g
 
 
 
 
 
F

i
l
e
 
N

a
m

e
:
 
1
7
0
0
0
2
0
 
P

F
D

_
F

i
g
 
2
-
1
0
.
d
w

g
 
 
 
 
 
P

l
o
t
 
D

a
t
e
:
 
1
0
/
7
/
2
0
1
9
 
2
:
4
4
 
P

M
 
 
 
S

B
e
n
n
e
t
t
 
 

P
a
t
h
:
 
B

:
\
P

r
o
j
e
c
t
s
\
S

-
Z

\
T

r
o
y
_
1
7
0
\
0
0
2
0
_
S

t
u
d
y
 
a
n
d
 
R

e
p
o
r
t
\
C

\
S

D
\
1
7
0
0
0
2
0
 
P

F
D

_
F

i
g
 
2
-
1
0
.
d
w

g
 
 
 
 
 
F

i
l
e
 
N

a
m

e
:
 
1
7
0
0
0
2
0
 
P

F
D

_
F

i
g
 
2
-
1
0
.
d
w

g
 
 
 
 
 
P

l
o
t
 
D

a
t
e
:
 
1
0
/
7
/
2
0
1
9
 
2
:
4
4
 
P

M
 
 
 
S

B
e
n
n
e
t
t
 
 

FIGURE NO.

DATE

PROJECT

9/18/2019

170.0020.01

ENGINEERING AND ENVIRONMENTAL SOLUTIONS

111 MAIN ST. SUITE 175

LEWISTON, IDAHO 83501

208.780.3990

IDAHO OFFICES

BOISE · LEWISTON · COEUR D'ALENE

WASTEWATER FACILITY PLAN

TROY, IDAHO

PROCESS FLOW DIAGRAM

FLOW SCHEMATIC

NOT TO SCALE

           2-8

504 Main Street, Suite 310
Lewiston, ID 83501

(208) 780-3990



Wastewater Facility Plan | City of Troy  Page 21 
Mountain Waterworks 2023 

2.6.3.2 Influent Sampling and Pretreatment 

The City has recently acquired an ISCO/Teledyne refrigerated autosampler (model 5800) as part 
of the University of Idaho’s ongoing wastewater coronavirus surveillance project. While the 
autosampler is currently dedicated to the University’s project, the autosampler can be integrated 
into future project upgrades completed by the City. Influent flow monitoring is not available.  

The pretreatment system consists of dual concrete channels containing stop gates that direct 
flow through either a comminutor or a manually cleaned coarse bar rack. Flow normally passes 
through the comminutor while the bar rack provides redundancy and bypassing capabilities. The 
comminutor is controlled by a DWS Model PC 202 motor controller. Upon detecting a jam in the 
comminutor, the controller will reverse the grinder’s direction up to three times in attempt to 
dislodge the obstruction. If the obstruction is dislodged during any of the reversal cycles, the 
comminutor will resume normal operation. If the jam condition exists after three reversal cycles, 
the controller will activate an alarm, shut off the unit, and allow flow to be redirected through the 
bar screen. After pretreatment, flow is directed to Cell 1 during normal operation or bypassed into 
any other cell via a 14” DI pipe if required. 

The comminutor reduces the size of unwanted plastics, rags, and other trash contained in the raw 
wastewater, lessening the likelihood it will clog or block downstream pumps, pipes, or other 
equipment. Plastics and trash tend to catch in the sedimentation basin overflow weir, foul the 
chlorine contact basin, and settle out in the solids in the lagoon cells. The presence of the trash 
increases cleaning and equipment maintenance requirements and contaminates the solids, 
which can limit disposal options. Landowners or compost facility operators will typically not 
accept unscreened solids contaminated with plastics and trash. 

Photo 2-3: Pretreatment with Electric Comminutor and Manual Bar Rack 



Wastewater Facility Plan | City of Troy  Page 22 